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Summary of Test Result

Report Ref Std. Result
Test ltems Remark
Clause Clause (PASS/FAIL)
2.104 t tput P

32 §2.1046 Conduc.ed Ou pu ower Pass )
§90.635 and Effective Radiated Power

33 - Peak-to-Average Ratio Reporting only -

3.4 §2.1049 Occupied Bandwidth and 26dB Bandwidth Reporting onl

' §90.209 P porting only

§2.1051 Emission masks —

3.5 Pass -
§90.691 In-band emissions
§2.1051 Emission masks —

3.6 P -
§90.691 Out of band emissions ass

37 §2.1055 Frequency Stability for Pass )
§90.213 Temperature & Voltage
§2.1053 , . L 45.71 c,jB,

3.8 90.691 Field Strength of Spurious Radiation Pass under the limit at

) 56. z

§ 3256.000 MH

Declaration of Conformity:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.

I's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.

2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.

Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

Reviewed by: Avis Chuang
Report Producer: Rachel Hsieh
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1 General Description

1.1 Feature of Equipment Under Test

3G-WCDMA, 4G-LTE, 5G-FR1, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and GNSS

Product Feature

Antenna Type

WLAN

WWAN: Internal Antenna

<Ant. 0>: Internal Antenna
<Ant. 1>: Internal Antenna
GPS / Glonass / BDS / Galileo : Internal Antenna

Test Antenna Gain

LTE Band 26: 0.8 dBi

Remark: The EUT's information above is declared by manufacturer. Please refer to Comments and
Explanations in report summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Site

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY 03CHO7-HY
Test Engineer Bryant Liu Jesse Wang, Stan Hsieh
and Howard Huang

Temperature (C) 22.1~23.4 22.6~25.5

Relative Humidity (%) 52~56 56.2~63.7

Note: The test site complies with ANSI C63.4 2014 requirement.

FCC Designation No.: TW1190
TEL : 886-3-327-3456 Page Number 1 5 of 22
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1.4 Applied Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI / TIA-603-E

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢ FCC KDB 414788 D01 Radiated Test Site v01r01

U Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456 Page Number 1 6 of 22
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2 Test Configuration of Equipment Under Test

2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the

EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:

flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and only the worst case emissions were reported in this report..

Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.

Conducted Band Bandwidth (MHz) Modulation RB # Test Channel
Test Cases 1.4 3 5 10 | 15 | 20 | QPSK | 16QAM | 64QAM 256QAM| 1 |Half|Full| L M| H
Max. O
x. Output 26 Y \ \Y \ \Y - \ Y \ Y \ % % % % v
Power
Peak-to-Average
) 26 \% \Y - \% \% Y \% \% \%
Ratio
26dB and 99%
i 26 Y \ \Y \ \Y - \ Y \ \ % % %
Bandwidth
Emission masks
In-band 26 Y \ \Y \ \Y - \ Y \ \ \ % % v
emissions
Emission masks —
Out of band 26 v v v v v - v v \ \ v
emissions
Fre:
qu-e-ncy 26 - - v \ - v \% \% \%
Stability
E.R.P. 26 \Y \ Y \ Y - \ \Y Y \Y Max. Power
Radiated
Spurious 26 Worst Case Y, Y, Y
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Remark 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz. ERP

over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial frequency
spectrum which falls within part 22 also complies.
One representative bandwidth is selected to perform PAR and frequency stability.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.2 Connection Diagram of Test System

120Vac/E0Hz
EUT
(Adapter)

]

EUT
(USB Cable)

EUT

System Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model No. FCCID |Data Cable [Power Cord
1. |System Simulator |Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 1 8 of 22
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
15
Frequency 821.5 - -
Channel - 26740 -
10
Frequency - 819 -
. Channel 26715 26740 26765
Frequency 816.5 819 821.5
3 Channel 26705 26740 26775
Frequency 815.5 819 822.5
14 Channel 26697 26740 26783
' Frequency 814.7 819 823.3

LTE Band 26 Channel and Frequency List

cross-rule
BW [MHz] Channel/Frequency(MHz) - -
channels
Channel - 26790 -
15
Frequency - 824 -
Channel - 26790 -
10
Frequency - 824 -
Channel - 26790 -
5
Frequency - 824 -
3 Channel - 26790 -
Frequency - 824 -
Channel - 26790 -
1.4
Frequency - 824 -
TEL : 886-3-327-3456 Page Number 1 9 of 22
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

CB— ]

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, Emissions Mask — Out Of Band Emissions, and Conducted Spurious

Emission

=

-

- - Power Divider
System Simulato -—_{} |

EUT

— I

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement and ERP Measurement

3.2.1 Description of the Conducted Output Power Measurement and ERP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The output power of mobile transmitters must not exceed 100 Watts for LTE Band 26.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lc, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 1 11 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Reporting only

3.3.2Test Procedures

1. The EUT was connected to spectrum and system simulator via a power divider.

2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.4.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the
total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2 sides
of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.4.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

TEL : 886-3-327-3456 Page Number 1 13 of 22
FAX : 886-3-328-4978 Issue Date : Oct. 04, 2022

Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 101



ssasranas. FCC RADIO TEST REPORT Report No. : FG1D2409D

3.5 Emissions Mask Measurement

3.5.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in waitts by at least 116 Logw(ﬂﬁ.ﬂ decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of

the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.5.2Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3.  Set RBW and VBW 3 times of RBW to make the measurement with the spectrum analyzer's, and
according to KDB 971168 D02 Misc Rev Approve License Devices v02r01 standards, set RBW =
300 Hz to make offsets less than 37.5 kHz from a channel edge , RBW = 100 kHz to make offsets
greater than 37.5 kHz, that is allowed.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.

TEL : 886-3-327-3456 Page Number 1 14 of 22
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3.6 Emissions Mask — Out Of Band Emissions Measurement

3.6.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10t harmonic.

3.6.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3. The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.7.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.7.4Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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3.8 Field Strength of Spurious Radiation Measurement

3.8.1Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency

by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43+10log1o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.8.2Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm) = EIRP - 2.15

13. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.8.3Test Setup

For radiated test below 30MHz

A

1
3m L
I

1
Metal Full Soldered Ground Plane

=0 o

System Simulator

|o

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

B Antenna

Im

I
Metal Full Soldered Ground Plane

=

Spectrum Analyzer | Receiver

System Simulator
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SPORTON LAB.

For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

3.8.4Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.

Note:
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4 List of Measuring Equipment

. L. Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
CBL 6111D & o
Bilog Antenna TESEQ | 00800N1D01 | >0 & | soMHz~1GHz | Apr. 24, 2022 [SP- 05:20227| [ o popg | RRediation
d 03 pr. =% Sep. 24,2022 | "P" < (03CHO7-HY)
N-06
Double Ridge Sep. 05, 2022~ Radiation
ESCO 3117 | 00075962 | 1GHz ~ 18GHz | Dec. 03, 2021 Dec. 02, 2022
Horn Antenna z z|mee Sep. 24,2022 | ~°¢ (03CHO7-HY)
Preamplifier | COM-POWER| PA-103A | 161241 | 10MHz~1GHz | Oct. 04, 2021 | P 05:20227| 4 3 pgpp | RRediation
ifi - - 7~ z .04, . 03,
P Sep. 24, 2022 (03CHO7-HY)
B _ 3008A023 Sep. 05, 2022~ Radiation
Preamplifier Agilent 8449B 1GHz~26.5GHz | Oct. 04, 2021 Oct. 03, 2022
62 Sep. 24, 2022 (03CHO7-HY)
- AMF-7D-0010 Sep. 05, 2022~ Radiation
Preamplifier MITEQ 1590075 | 1GHz~18GHz | Apr. 21, 2022 Apr. 20, 2023
1800-30-10P Sep. 24, 2022 (03CHO7-HY)
Spectrum ) MY523502 Sep. 05, 2022~ Radiation
Agilent N9030A 3Hz~44GHz | Jul. 22, 2022 Jul. 21, 2023
Analyzer 76 Sep. 24, 2022 (03CHO7-HY)
HUBER + | SUCOFLEX |MY15682/| 30MHz to Sep. 05, 2022~ Radiation
RF Cable Feb. 23, 2022 Feb. 22, 2023
SUHNER 104 4 18GHz Sep. 24, 2022 (03CHO7-HY)
HUBER + | SUCOFLEX | MY24971/ Sep. 05, 2022~ Radiation
RF Cabl 9kHz to 18GHz | Feb. 23, 2022 Feb. 22, 2023
avle SUHNER 104 4 zlofelhz (e Sep. 24,2022 | ' ¢ (03CHO7-HY)
HUBER + | SUCOFLEX | MY28655/ Sep. 05, 2022~ Radiation
RF Cabl 9kHz to 18GHz | Feb. 23, 2022 Feb. 22, 2023
avle SUHNER 104 4 zlofelhz (e Sep. 24,2022 | ' ¢ (03CHO7-HY)
HUBER + | SUCOFLEX Sep. 05, 2022~ Radiation
RF Cabl 801606/2 | 9KHz ~ 40GHz | Apr. 14, 2022 Apr. 13, 2023
ave SUHNER 102 i z | Aer Sep. 24, 2022 | "*" (03CHO7-HY)
Control Ant Sep. 05, 2022~ Radiation
Controll EMEC EM1000 N/A N/A N/A
rofer Mast Sep. 24, 2022 (03CHO7-HY)
Control Turn Sep. 05, 2022~ Radiation
Controller MF MF-7802 N/A N/A N/A
table Sep. 24, 2022 (03CHO7-HY)
Boresight mast Sep. 05, 2022~ Radiation
Antenna Mast EMEC  |AM-BS-4500E| N/A N/A N/A
1M~4M Sep. 24, 2022 (03CHO7-HY)
) Chaintek Sep. 05, 2022~ Radiation
Turn Table ChainTek N/A 0~360 Degree N/A N/A
3000 Sep. 24, 2022 (03CHO7-HY)
. Sep. 05, 2022~ Radiation
Software Audix E3 N/A N/A N/A N/A
Sep. 24, 2022 (03CHO7-HY)
HE17XB24 Sep. 05, 2022~ Radiation
USB Data Lo TECPEL TR-32 N/A Mar. 07, 2022 Mar. 06, 2023
gger 95 ' Sep. 24,2022 | (03CHO7-HY)
Sep. 05, 2022~ Radiation
Horn Ant EMCO 3117 | 00143261 | 1GHz~18GHz | Feb. 11, 2022 Feb. 10, 2023
orm Antenna ‘ i i Sep. 24,2022 | © (03CHO7-HY)
Rohde & Sep. 05, 2022~ Radiation
Signal Generat SMF100A | 101107 |100kHz~40GHz | Dec. 08, 2021 Dec. 07, 2022
1gnal=eneraion | o chwarz z Z| e Sep. 24, 2022 | ~°° (03CHO7-HY)
Sep. 05, 2022~ Radiation
Loop Ant TESE HLA6120 | 31244 | 9 kHz~30 MHz | Mar. 18, 2022 Mar. 17, 2023
cop Antenna Q i 2 e Sep. 24,2022 | (03CHO7-HY)
TEL : 886-3-327-3456 Page Number 1 20 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

Instrument Brand Name | Model No. | Serial No. [Characteristics Cal:;)ar:ietlon Test Date Due Date Remark
Radio LTE FDD/TDD
Communication |  Anritsu wrss21c 0292928 e occ | oot 20, 2001 [MU9 1820227 (o o5 pgpp | COMAUcted
0 Sep. 29, 2022 (THO3-HY)
Analyzer DLCA/ULCA
Spect Rohde & Aug. 18, 2022~ Conducted
pecium onde FSV40 101908 | 10Hz~40GHz | Oct. 01,2021 | -9 Sep. 30, 2022 | onduce
Analyzer Schwarz Sep. 29, 2022 (THO3-HY)
Aug. 18, 2022~ Conducted
Th | Chamb ESPEC SU-241 92003713 | -30C ~957 May 19, 2022 May 18, 2023
ermal &hamber € ~95C | May Sep. 29,2022 | " (THO3-HY)
GES90603 Aug. 18, 2022~ Conducted
DCP I W Instek PP-232 V~64V ; 0A~6A . 2022 . 202
C Power Supply[ GW Instel G 323 - oV~6: 0A~6A| Jan. 06, 20 Sep. 29, 2022 Jan. 05, 2023 (THO3-HY)
20dB 25W
SMA Aug. 18, 2022~ Conducted
Coupl Wari #B 1-18GH Jan. 07, 2022 Jan. 06, 2023
oupier anson 1 pirectional ‘ an Sep. 29,2022 | *2" (THO3-HY)
Coupler
TEL : 886-3-327-3456 Page Number 1 21 of 22
FAX : 886-3-328-4978 Issue Date : Oct. 04, 2022
Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 101




seamran s, FCC RADIO TEST REPORT Report No. : FG1D2409D
5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.25 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.50 dB
Confidence of 95% (U = 2Uc(y)) )
TEL : 886-3-327-3456 Page Number 1 22 of 22
FAX : 886-3-328-4978 Issue Date : Oct. 04, 2022
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e%FCC RADIO TEST REPORT

Report No. : FG1D2409D

Appendix A. Test Results of Conducted Test

[Conducted Output Power (Average power & ERP) |

LTE Band 26 Maximum Average Power [dBm] (GT - LC = 0.8 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
15 1 0 23.29 - -
15 1 37 23.46 - -
15 1 74 23.52 - -
15 36 0 QPSK 22.39 - - 22.17 0.1648
15 36 20 22.51 - -
15 36 39 22.60 - -
15 75 0 22.53 - -
15 1 0 22.61 - -
15 1 37 22.76 - -
15 1 74 22.82 - -
15 36 0 16-QAM 21.42 - - 21.47 0.1403
15 36 20 21.54 - -
15 36 39 21.63 - -
15 75 0 21.53 - -
15 1 0 21.51 - -
15 1 37 21.71 - -
15 1 74 21.77 - -
15 36 0 64-QAM 20.40 - - 20.42 0.1102
15 36 20 20.52 - -
15 36 39 20.60 - -
15 75 0 20.52 - -
15 1 0 18.35 - -
15 1 37 18.58 - -
15 1 74 18.73 - -
15 36 0 256-QAM 18.40 - - 17.38 0.0547
15 36 20 18.58 - -
15 36 39 18.69 - -
15 75 0 18.51 - -
Limit Output power < 100W Result Pass

Al-10f 10
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e%FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 Maximum Average Power [dBm] (GT - LC = 0.8 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
10 1 0 - 23.66 -
10 1 25 - 23.75 -
10 1 49 - 23.62 -
10 25 0 QPSK - 22.80 - 22.40 0.1738
10 25 12 - 22.79 -
10 25 25 - 22.75 -
10 50 0 - 22.77 -
10 1 0 - 22.98 -
10 1 25 - 23.00 -
10 1 49 - 22.95 -
10 25 0 16-QAM - 21.80 - 21.65 0.1462
10 25 12 - 21.81 -
10 25 25 - 21.77 -
10 50 0 - 21.78 -
10 1 0 - 21.91 -
10 1 25 - 21.99 -
10 1 49 - 21.82 -
10 25 0 64-QAM - 20.80 - 20.64 0.1159
10 25 12 - 20.79 -
10 25 25 - 20.76 -
10 50 0 - 20.77 -
10 1 0 - 18.75 -
10 1 25 - 18.97 -
10 1 49 - 18.81 -
10 25 0 256-QAM - 18.82 - 17.62 0.0578
10 25 12 - 18.85 -
10 25 25 - 18.79 -
10 50 0 - 18.80 -
Limit Output power < 100W Result Pass

Al-2 of 10
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e%FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 Maximum Average Power [dBm] (GT - LC = 0.8 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
5 1 0 22.69 22.61 22.64
5 1 12 22.69 22.71 22.64
5 1 24 22.68 22.65 22.63
5 12 0 QPSK 21.41 21.40 21.39 21.36 0.1368
5 12 7 21.46 21.46 21.37
5 12 13 21.45 21.49 21.44
5 25 0 21.43 21.37 21.40
5 1 0 22.56 22.58 22.48
5 1 12 22.52 2251 2251
5 1 24 2241 22.49 22.44
5 12 0 16-QAM 21.33 21.39 21.36 21.23 0.1327
5 12 7 21.41 21.40 21.31
5 12 13 21.38 21.39 21.39
5 25 0 21.42 21.35 21.40
5 1 0 21.51 21.53 21.60
5 1 12 21.54 21.56 21.59
5 1 24 21.50 21.41 21.51
5 12 0 64-QAM 20.30 20.25 20.31 20.25 0.1059
5 12 7 20.41 20.31 20.47
5 12 13 20.40 20.39 20.42
5 25 0 20.42 20.48 20.49
5 1 0 18.63 18.66 18.63
5 1 12 18.62 18.58 18.52
5 1 24 18.68 18.61 18.62
5 12 0 256-QAM 18.46 18.49 18.53 17.33 0.0541
5 12 7 18.57 18.58 18.52
5 12 13 18.54 18.47 18.56
5 25 0 18.52 18.45 18.55
Limit Output power < 100W Result Pass

Al-30f 10
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Report No. : FG1D2409D

LTE Band 26 Maximum Average Power [dBm] (GT - LC = 0.8 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
3 1 0 23.38 23.38 23.46
3 1 8 23.45 23.37 23.36
3 1 14 23.38 23.34 23.34
3 8 0 QPSK 22.42 22.34 22.42 22.11 0.1626
3 8 4 2251 22.44 22.54
3 8 7 22.48 22.40 22.38
3 15 0 22.45 22.46 22.55
3 1 0 22.71 22.71 22.80
3 1 8 22.84 22.74 22.94
3 1 14 22.74 22.72 22.82
3 8 0 16-QAM 21.48 21.51 21.39 21.59 0.1442
3 8 4 21.59 21.58 21.49
3 8 7 21.57 21.66 21.65
3 15 0 21.50 21.43 21.44
3 1 0 21.70 21.80 21.61
3 1 8 21.73 21.67 21.63
3 1 14 21.60 21.60 21.68
3 8 0 64-QAM 20.45 20.55 20.45 20.45 0.1109
3 8 4 20.54 20.44 20.46
3 8 7 20.53 20.52 20.54
3 15 0 20.50 20.60 20.54
3 1 0 18.46 18.42 18.43
3 1 8 18.75 18.83 18.70
3 1 14 18.47 18.41 18.37
3 8 0 256-QAM 18.47 18.44 18.40 17.48 0.0560
3 8 4 18.53 18.52 18.48
3 8 7 18.47 18.56 18.37
3 15 0 18.56 18.49 18.62
Limit Output power < 100W Result Pass

Al-4 of 10
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e%FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 Maximum Average Power [dBm] (GT - LC = 0.8 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
1.4 1 0 23.43 23.38 23.34
1.4 1 3 23.49 23.50 23.40
1.4 1 5 23.44 23.42 23.51
1.4 3 0 QPSK 23.47 23.52 23.44 22.23 0.1671
1.4 3 1 23.49 23.58 23.46
1.4 3 3 23.47 23.54 23.49
1.4 6 0 22.48 22.48 22.45
1.4 1 0 22.80 22.89 22.84
1.4 1 3 22.84 22.90 22.79
1.4 1 5 22.79 22.73 22.76
1.4 3 0 16-QAM 22.61 22.56 22.64 21.55 0.1429
1.4 3 1 22.62 22.64 22.71
1.4 3 3 22.60 22.52 22.66
1.4 6 0 21.54 21.51 21.45
1.4 1 0 21.68 21.66 21.68
1.4 1 3 21.68 21.70 21.74
1.4 1 5 21.67 21.70 21.61
1.4 3 0 64-QAM 21.58 21.60 21.48 20.39 0.1094
1.4 3 1 21.61 21.65 21.55
14 3 3 21.57 21.59 21.65
1.4 6 0 20.52 20.51 20.45
1.4 1 0 18.62 18.54 18.65
1.4 1 3 18.50 18.49 18.41
1.4 1 5 18.59 18.59 18.69
1.4 3 0 256-QAM 18.52 18.56 18.42 17.34 0.0542
1.4 3 1 18.55 18.57 18.65
1.4 3 3 18.56 18.62 18.60
1.4 6 0 18.48 18.48 18.55
Limit Output power < 100W Result Pass

Al-50f 10
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LTE Band 26 Straddle Maximum Average Power [dBm] (GT - LC = 0.8 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
15 1 0 - 23.30 -
15 1 37 - 23.45 -
15 1 74 - 23.52 -
15 36 0 QPSK - 22.34 - 22.17 0.1648
15 36 20 - 22.42 -
15 36 39 - 22.65 -
15 75 0 - 22.51 -
15 1 0 - 22.64 -
15 1 37 - 22.79 -
15 1 74 - 22.76 -
15 36 0 16-QAM - 21.47 - 21.44 0.1393
15 36 20 - 21.48 -
15 36 39 - 21.71 -
15 75 0 - 21.49 -
15 1 0 - 21.48 -
15 1 37 - 21.78 -
15 1 74 - 21.76 -
15 36 0 64-QAM - 20.49 - 20.43 0.1104
15 36 20 - 20.48 -
15 36 39 - 20.55 -
15 75 0 - 20.46 -
15 1 0 - 18.36 -
15 1 37 - 18.65 -
15 1 74 - 18.78 -
15 36 0 256-QAM - 18.30 - 17.43 0.0553
15 36 20 - 18.59 -
15 36 39 - 18.59 -
15 75 0 - 18.48 -
Limit ERP < 7W Result Pass

Al-6 of 10
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Report No. : FG1D2409D

LTE Band 26 Straddle Maximum Average Power [dBm] (GT - LC = 0.8 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
10 1 0 - 23.37 -
10 1 25 - 23.56 -
10 1 49 - 23.51 -
10 25 0 QPSK - 22.48 - 22.21 0.1663
10 25 12 - 22.55 -
10 25 25 - 22.56 -
10 50 0 - 22.65 -
10 1 0 - 22.86 -
10 1 25 - 22.86 -
10 1 49 - 23.08 -
10 25 0 16-QAM - 21.54 - 21.73 0.1489
10 25 12 - 21.71 -
10 25 25 - 21.59 -
10 50 0 - 21.60 -
10 1 0 - 21.73 -
10 1 25 - 21.73 -
10 1 49 - 21.83 -
10 25 0 64-QAM - 20.45 - 20.48 0.1117
10 25 12 - 20.61 -
10 25 25 - 20.54 -
10 50 0 - 20.50 -
10 1 0 - 18.50 -
10 1 25 - 18.88 -
10 1 49 - 18.80 -
10 25 0 256-QAM - 18.53 - 17.53 0.0566
10 25 12 - 18.70 -
10 25 25 - 18.52 -
10 50 0 - 18.53 -
Limit ERP < 7W Result Pass

Al-7 of 10
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LTE Band 26 Straddle Maximum Average Power [dBm] (GT - LC = 0.8 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
5 1 0 - 22.73 -
5 1 12 - 22.75 -
5 1 24 - 22.68 -
5 12 0 QPSK - 21.37 - 21.40 0.1380
5 12 7 - 21.53 -
5 12 13 - 21.37 -
5 25 0 - 21.40 -
5 1 0 - 22.63 -
5 1 12 - 22.60 -
5 1 24 - 22.48 -
5 12 0 16-QAM - 21.23 - 21.28 0.1343
5 12 7 - 21.34 -
5 12 13 - 21.44 -
5 25 0 - 21.48 -
5 1 0 - 21.49 -
5 1 12 - 21.46 -
5 1 24 - 21.44 -
5 12 0 64-QAM - 20.30 - 20.14 0.1033
5 12 7 - 20.31 -
5 12 13 - 20.33 -
5 25 0 - 20.48 -
5 1 0 - 18.62 -
5 1 12 - 18.65 -
5 1 24 - 18.69 -
5 12 0 256-QAM - 18.40 - 17.34 0.0542
5 12 7 - 18.64 -
5 12 13 - 18.56 -
5 25 0 - 18.53 -
Limit ERP < 7W Result Pass

Al-8 of 10
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LTE Band 26 Straddle Maximum Average Power [dBm] (GT - LC = 0.8 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
3 1 0 - 23.43 -
3 1 8 - 23.51 -
3 1 14 - 23.35 -
3 8 0 QPSK - 22.51 - 22.16 0.1644
3 8 4 - 22.50 -
3 8 7 - 22.56 -
3 15 0 - 22.46 -
3 1 0 - 22.81 -
3 1 8 - 22.94 -
3 1 14 - 22.70 -
3 8 0 16-QAM - 21.50 - 21.59 0.1442
3 8 4 - 21.63 -
3 8 7 - 21.62 -
3 15 0 - 21.60 -
3 1 0 - 21.75 -
3 1 8 - 21.65 -
3 1 14 - 21.52 -
3 8 0 64-QAM - 20.54 - 20.40 0.1096
3 8 4 - 20.54 -
3 8 7 - 20.53 -
3 15 0 - 20.47 -
3 1 0 - 18.44 -
3 1 8 - 18.85 -
3 1 14 - 18.40 -
3 8 0 256-QAM - 18.39 - 17.50 0.0562
3 8 4 - 18.49 -
3 8 7 - 18.47 -
3 15 0 - 18.60 -
Limit ERP < 7W Result Pass

Al1-9 of 10
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Report No. : FG1D2409D

LTE Band 26 Straddle Maximum Average Power [dBm] (GT - LC = 0.8 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
1.4 1 0 - 23.49 -
1.4 1 3 - 23.45 -
1.4 1 5 - 23.42 -
1.4 3 0 QPSK - 23.49 - 22.15 0.1641
1.4 3 1 - 23.49 -
1.4 3 3 - 23.50 -
1.4 6 0 - 22.54 -
1.4 1 0 - 22.90 -
1.4 1 3 - 22.85 -
1.4 1 5 - 22.87 -
1.4 3 0 16-QAM - 22.66 - 21.55 0.1429
1.4 3 1 - 22.64 -
1.4 3 3 - 22.61 -
1.4 6 0 - 21.64 -
1.4 1 0 - 21.68 -
1.4 1 3 - 21.73 -
1.4 1 5 - 21.64 -
1.4 3 0 64-QAM - 2151 - 20.38 0.1091
1.4 3 1 - 21.58 -
14 3 3 - 21.55 -
1.4 6 0 - 20.44 -
14 1 0 - 18.52 -
1.4 1 3 - 18.42 -
1.4 1 5 - 18.69 -
1.4 3 0 256-QAM - 18.61 - 17.34 0.0542
1.4 3 1 - 18.63 -
1.4 3 3 - 18.52 -
1.4 6 0 - 18.51 -
Limit ERP < 7W Result Pass

A1-10 of 10
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LTE Band 26

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 26 / 10MHz

RB Size

Full RB

16QAM

64QAM

256QAM

Middle CH

4.52

Full RB
5.65

Full RB

Limit: 13dB

Full RB Result

6.23

6.55 PASS

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Middle Channel / Full RB

= &
Ref Level 30.00 GBm  Offset 1120 & Ref Level 30.00 GBm  Offset 1120 &
= att 30de AQT 2ms ® RBW 10 MHz = att 30de AQT 2ms ® RBW 10 MHz
@153 view @153 view
0 0
.
001 . 001
i \
164 - 164
| I
|
‘ i
E-04- 1 E-04-
160 160
(CF 819.0 MHz ean Pvir + 20.00 db (CF 819.0 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2260 dBm 27 26 dbm 4.66 a8 2.6 dB 4.14 dE 2.52 db 261 dE Trace 1 [ 2171 dém 27 60 dbm .88 a8 3.01d8 4.93 a8 5.65 a8 5.86 a8
—
[ | SEEEEEEE [ CEREEEEN

Middle Channel / Full RB

LTE Band 26 / 10MHz / 256QAM

o o
30.00 dBm _ Offset 1120 db | 30.00 GBm _ Offset 11.20 b

= att 30de AQT 2ms ® RBW 10 MHz = att 30de AQT 2ms ® RBW 10 MHz

@153 view @153 view

0 0

-
001 - 001 e
X
1E- 1E-
T
§
E-04- ‘1 E-04- L
}
i l
1€ 1€ 1
(CF 819.0 MHz ean Pvir + 20.00 db (CF 819.0 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ o0.63 dBm 27 44 dbm 6.80 a8 3.01d8 513 dE .23 db €61 Gk Trace 1 [ 16.02 dBm 26 69 dBm 7.77 a8 3.07d8 5.28 a8 6.55 a8 7.42 a8
— —
[Ty SRR e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 14.66 | 14.72 - -
Middle CH 1.37 1.35 3.03 2.96 5.05 5.02 9.89 9.91 - - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 1451 | 14.48 - -
Middle CH 1.32 1.33 3.07 3.06 5.12 5.04 9.89 9.69 - - - -
Page Number : A2-2 of 37
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

=

r

Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE BWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 17.30 dBm Mi[1] 16.51 dBm
M1 B19.06710 MHz 818.69790 MHz
2 2
2 PR N X nds_ 26.00 dB =@ . e ndB 26.00 dB
- - ! - 1.370600000 MHZ, - O kel el A -’1\ 1.345500000 MHZ,
i Qfactor 597.6 Q factor 608.5
I
o 0 d8s a
L S
10 df -0 d -
/ e ™,
rd A /
= — -20 = -
E— A= odm T — —
-30 o
-40 dBm
50 -s0
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 819.0671 MHz 17.30 dBm ndB down 13706 WHz ML 1 516.6575 MHz 16.51 dem ndB down 1.3455 WHz
TL 1 818.3147 MHz -8.59 dBm ndg 26.00 dB T 1 B16.3119 MHz nda 26.00 dB
T2 i 819.6853 MHz -6.73 dbm q factor 587.6 T2 i 812.6573 MHz q factor 608.5
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

l )|

= cmis (#]
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EETEY 18.56 dBm Mi[1] 18.16 dBm
2 1 819.83920 MHz - L 819.89310 MHz
[ WAL W NN 26.00 dB) n u)/& ~ 26.00 dB)
wd Bw Y 3.027000000 MHz| 10 d / Bwi o 2.955000000 MHz|
7 Q factor 270.8 i Q factor 277.5
o 0 d8:
i
¥
10 df -10 d
-20 = 20 dBm—
= L
308 = -0 d
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz 9.0 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 19.8382 MHz 16.56 dém ndp down 3,027 MHz Ml 615.6931 MHz 18.16 dém ndp down 2,955 MHz
TL 1 817.4895 MHz -7.44 dBm nd8 26.00 d8 1 1 B817.5375 MHz -7.68 dem nd8 26,00 d&
T2 i 820.5165 MHz -7.28 dém q factor 270.8 T2 i 820.4925 MHz -7.96 dém q factor 277.5

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum - um -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode Auto FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.65 dBm mi1] 15.93 dBm
2 0 819.44000 MHz - . 819.93900 MHz
1 o e, 26.00 dB ] ..)1;! 26.00 dB
0d Tl e e R i, makd ! Ve 5.045000000 MHZ| 0 e Y e T B 5.015000000 MHz|
/ Q factor 162.4 i Q factor 163.5
/ /
o | 0 d8: f
10 df - it -10d -
! oy
Rty PRV o T ]
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 816.44 MHz 16.65 dbm ndp down 5,045 MHz Ml i 618,838 MHz 15.93 dém ndp down 5,015 MHz
T1 1 816.433 MHz -9.23 dBm nds 26.00 d8 T1 1 16,453 MHz -10.19 dBm nds 26.00 d8
T2 1 821.478 MHz -9.39 dém q factor 162.4 T2 1 B21.468 MHz -9.90 dBm q factor 163.5

L Il

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26

m - m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 18.68 dBm mi1] 16.25 dBm
820.1390 MHz 816.9620 MHz
2 2
20 S . "u@_uf\ e 6.00 dB) 2 — LY} 26.00 dB
- v T Bt N 9.890000000 MH] - L R - .910000000 MHZ|
] Q factor \\ 82.9 ] Q factor 82.4)
o - - 0 de:
7
10 d }J 10 d ‘
) / \
\ / L
-20 — (W
= N P
- A
-40 dBm
-s0 -s0
60 d -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 820.135 MHz 18.68 dbm ndB down 9,60 MHz ML 1 B16.562 MHz 16.25 dem ndB down 9,91 MHz
TL 1 813.945 MHz -7.51 dBm ndg 26.00 dB T 1 £14.005 MHz 53 dm ndg 26,00 db
T2 i 823.835 MHz -7.52 dém q factor 828 T2 i 623,815 MHz 71 dém q factor 824
L JL ] L L JU ] L
&l &l
Ref Level 30.00 g8m  Offsel 11.20 0B w RBW 300 kHz Ref Level 30.00 g8m  Offsel 11.20 0B w RBW 300 kHz
I & SWT  12.64s @ VBW 1MHz  Mode Auto FFT I At SWT  12.64s @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
GEEY] 17.09 dBm| GEEY] 16.04 dBm|
20 823.6880 MHz 20 825.5160 MHz
i B 0 dB| nde y 0 dB|
o S h i . aasiaed 14655000000 MHZ| o M A 14.715000000 MHZ|
q factor \ 56.2] q factor 56.1)
|
o o
/ '
-10 B -10 B
/
= L
-20 B - oA -20 B — ar=y
-30 dBm -30 dBm=
- /
ag-he -401GB:
- el
50 b 50 b
40 db 40 db
CF 821.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc| X-value |___¥-value | Function | Function Result Type | Ref | Trc| X-value |___¥-value [ Function | Function Result |
M1 1 623,688 MHz 17,06 dém ndB down 14,855 MHz M1 1 625.516 MHz 16,04 dém ndB down 14.715 MiHz
T1 1 814.127 MHZ -8.82 dBm ndg. 26.00 dB. T1 1 813.978 MHz -9.75 dBm ndg. 26.00 dB.
T2 §26.783 MHz 5.50 dbrm q factor 56.2 T2 626,693 MHz 10.28 dém q factor 56.1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
o att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.76 dBm mi1] 17.38 dBm
2 B18.66430 MHz - 819.90510 MHz
T - ndB 26.00 dB 76.00 dB
wd At d VP B B e, 1.320300000 MHZ| 0 - 3.068900000 MHZ|
Qfactor 4 620.1) 7 Q factor 267.2
o 7 X
1/ N Y2
10 di = -
0 e \
- 7 \ - -
A
-s0 -s0
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 816.6643 MHz 15.76 dbm ndB down 1.3203 WHz ML 1 515.8051 MHz 17.38 dBm ndB down 3.0689 MHz
TL 1 818.3427 MHz -10.13 dém ndg 26.00 dB TL 1 £17.4535 MHz -3.64 dBm ndg 26.00 dB
T2 i 8196620 MHz -10.14 dém q factor 620.1 T2 i 820.5225 MHz -8.80 dém q factor 267.2
e e

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.12 dBm mi1] 15.98 dBm
. B18.55000 MHZ - . B19.6790 MHz
nds 6.00 dB ) - x___ndn 26.00 dB
10 Ao P Y VB emeer™), 5.115000000 MHz 0 DR Y ER O 9.890000000 MHz
f Q factar W 160.0 7 Q factar \l 82.9
o “ 0 d8: ;‘ +
7z T 2
d L5 i v
10 3 -10 1 \.
/ —
20 -20 E =
/ DU WY P
o ot — S WAV 3
-40 dBm -40 dBm
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML T 816.58 MHz 15.12 dém nd@ down 5116 MHz [ 1 £19.678 Mz 15.98 dem nd@ down 9,69 Mz
T 1 816,423 MHz -10.73 dem nds 26,00 d8 T 1 £14.145 MHZ -10,17 dem nd8 26,00 d8
T2 1 821.537 MHz -11.03 dém q factor 160.0 T2 1 £24.035 MHz -9.79 dam q factor 82.9
e e

Low Channel / 15MHz / 64QAM

m -
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 14.27 dBm)|
B18.4130 MHz
2
2 3 nds 26.00 dB
i P e A e Rt 14.505000000 MHz
109 ’r Q factar 56.4
o i
-10d ,f
/
20
m A A s
60 df
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 818.413 MHz 14.27 dom nd@ down 14,505 MHz
T 1 814,427 MHz -12.44 dam nds 26,00 d8
T2 1 828.933 MHz -11.92 dém q factor 56.4
L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.81 dBm mi1] 14.21 dBm
2 819.05310 MHz - 818.25070 MHz
I ndB 6.00 dB ndB 26.00 dB
- . AT BN 1.328700000 MH| - P P W S ey TNV 3.056900000 MHZ]
Q factor 616.4 7 Q factor \\ 267.7
o 0 de: L -
/ /
104 - -10 di 7
-20 -20 +
/ ™ /
-30 - -30 o
/ b
- . Y
B SN A elim
-s0 -s0
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 819.0531 MHz 13.81 dbm ndB down 1.3287 WHz ML 1 816.2507 MHz 14.21 dem ndB down 3.0569 WHz
TL 1 818.3483 MHz -12.20 dém ndg 26.00 dB T 1 £17.4955 MHz 11,69 dBm ndg 26.00 dB
T2 i 819.6768 MHz -12.33 dém q factor 616.% T2 i 820.5524 MHz -11.95 dém q factor 267.7
L JL e e

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

2 im =
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.63 dBm mi1] 14.37 dBm
. 518.10100 MHZ - 817.4220 MHz
1] ndB 26.00 dB nds 26.00 dB
. hd A _npcBYh - 5.035000000 MHZ| e 0.690000000 MHZ|
P e o
109 7 - T Qfackar ‘\ 162.5 . 7 84.4]
o 7 0 das L -
/ \ o N
10 df Ly b} 104 $ |
¥ X ) T
-20 J - -20 ;
-an d { \ a0 d e
[ i = — ——
N S
-0 ety SA% 40 dem
-50 -50
-60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 818.101 MHz 12.63 dém nd@ down 5.035 MHz [ 1 B17.422 Mz 14.37 dem nd@ down 9,68 Mz
T 1 816,512 MHz -13.13 dem nds 26,00 d8 T 1 £14.185 MHz -11,39 dem nd8 26,00 d8
T2 1 821.547 MHz -13.35 dbm q factor 162.5 T2 1 £23.875 MHz -11.54 dam q factor 84.4
L JL J e e

Low Channel / 5MHz / 256QAM

m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz
o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17K Max
mi1] 12.83 dBm
816.0150 MHz
2
2 i ndB 26.00 dB
h 14.476000000 MHZ
A, oo Byt
109 N 7 Q 56.4]
o
10 d
-20
-a0d e R v
LS
60 d
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 816.015 MHz 12.63 dém ndp down 14,476 biHz
T1 1 814.067 MHz 12,99 dam nds 26.00 d&
T2 1 826.543 MHz -11.82 dém q factor 56.4
L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 13.40 | 13.40 - -
Middle CH 1.09 1.11 2.73 2.72 4.48 4.48 8.99 9.03 - - - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 13.49 | 13.40 - -
Middle CH 1.09 1.10 2.73 2.73 4.48 4.49 9.01 8.97 - - - -
Page Number : A2-7 of 37
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 b & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.51 dBm [EEEY 16.82 dBm
. 51942240 MHZ - B18.65030 MHZ
- - 1.093706294 MHz oce Bw 1.113286713 MHz
P Y aien, el e s o A v y
wd 10d
o - 0 de: - -
/
It / it i
10 = T -10
/ \ /
20 i N
R P | VA aleo A
FIRATLEALAY] \/ VAN AN, .
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 819.4224 MHz 17.51 dém [ 1 81B.6503 MHz 16.82 dem
T 1 818.45175 MHz 9.79 dam oce Bw 1.093706294 MHz T 1 B18.44895 MHZ 7.63 darm oce Bw 1.1132B6713 MHz
T2 1 819.54545 MHz 9.93 dBm T2 1 B819.56224 MHz 7.43 dBm
L JU J - L JU J -
il m il
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.23 dBm Mi[1] 17.16 dem
.  §19.34070 iz - 4y  §19.22680 Mriz
S . 2.727272727 MHz Ty o pe o 2.721278721 MHZ]
wd 10d T
/ ! \
o 7 0 d8:
/ / N\
10 df -10d L -
A ! Y
el T —1 — o
=0 — == -20 dém—— = _—
o . i —]
=3t g a0 d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz 9.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.3407 MHz 18.23 dbm [ 1 818.2268 MHz 17.16 dem
T 1 817.64535 MHz 11.09 dam oce Bw 2727272727 MHz T 1 81754535 MHZ 10,83 dam oce Bw 2.721278721 MHz
T2 1 820.37263 MHz 10.46 dBm T2 1 B20.36663 MHz 11.13 dBm

Middle Channel / 5MHz / 16QAM

trum 532 5 v 532
Ref Level RBW 100 kHz Ref Level 00 dBm  Offset 11.20 dB & RBW 100 kHz
lo att 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.99 dBm mi1] 15.96 dem
. v B17.57100 MHZ - . 819.51900 MHz
occ B +.475524476 MHz oo By, . +.475524476 MHz
e, N A AN g, T
wd 10d T
o ! 0 d8: Il
10 d T 10 £ e
A \my \
7 1 et —
o TR
-40 dBm:
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 817.871 MHz 16.39 dém [ 1 £19.818 MHz 15.96 dem
T 1 816.76224 MHz 11.41 dBm oce Bw 4,475524476 MHZ T 1 81676224 MHZ 10,57 dam oce Bw 4,475524476 MHZ
T2 1 821.23776 MHz 11.76 dBm T2 1 B821.23776 MHz 10.899 dBm

L )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26

m - m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.47 dBm Mi[1] 17.40 dBm
=0 5 5.091000991 Mkt = 5 0.030969031 Mkt
P a A e 9EC B 12 : 2 2
10 df # 10 of T
| \
] / 0 da L
7 i
10 d - - -10 di -
s A — o
=0 e e
P ] et
[=30d
40 dBm
50 -s0
-60 d -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 816.301 MHz 17.47 dbm ML 1 512,615 MHz 17.40 dem
TL 1 814.5045 MHz 12.81 dBm Occ Bw £.991008991 MHz T 1 £14.5045 MHz 10.53 dem Occ Bw 9.030969031 MHz
T2 i 823.4955 MHz 11.70 dém T2 i 823.5355 MHz 10.96 dém
L JU ] L JU ] -
i im i
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.07 dBm Mi[1] 15.67 dBm
2 " 624.9770 MHz - . 619.4020 MHz
ocqEw, 3997 MHzZ o - occ Bw 13.396603397 MHz
U BN A Lad, W
wd 10d r’ Y
|
o 7 0 de:
i i \
| | \
10 d -10 di
f
=0 I Fo ] N -0 A= N
A v — F A
60 d -60 di
CF 821.5 MHz 1001 pts Span 30.0 MHz 1.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 824.977 MHz 16.07 dém Ml i 618,402 MHz 15.67 dem
TL 1 814.8167 MHz 10,24 dBm occ Bw 13.396603397 MHZ 1 1 5148167 MHZ 9,34 dBm occ Bw 13.396603397 MHZ
T2 i 828.2133 MHz 10.78 dém T2 i 826.2133 MHz 11.32 dém
L JU ] L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

[@

m

[@

Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.08 dBm mi1] 16.07 dBm
. B18.52730 MHZ - B17.78920 MHZ
[ oce Bw 1.090909091 MHz, 2.727272727 MHz]
L T o, rd
10 ¢ g = 10 o -
1 7 1
o r Y 0 da: ;
\ /
10 df - ~ -10d ht
\ / \
20 v -20
y 7
| e e A
paNy NN WAN G
YA \/
-40 dBm:
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.5273 MHz 15.08 dém [ 1 817, 7692 MHz 16.07 dem
T 1 818.45734 MHz 9.61 dam oce Bw 1.090909091 MHz T 1 817.52737 MHZ 10.26 dam oce Bw 2727272727 MHz
T2 1 819.54825 MHz 8.15 dBm T2 1 B20.35465 MHz 9.57 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.57 dBm mi1] 16.9+ dBm
. B18.07100 MHZ - 8193800 MHz
oce Bw +.475524476 MHz - occEw 9.010989011 MHZ]
BPATA ATt B P s T e L e eV d rat;
wd t 10d §
\ / |
o o 0 da: ' t
/ k\ \
10 df T =10 di
7
\,
-20 = —
kS - .
" v . Wi
20 B ATV T T
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 818.071 MHz 15.57 dem [ 1 £19.38 MHz 16.94 dem
T 1 816.76224 MHz 9.82 dam oce Bw 4,475524476 MHZ T 1 814,504 MHZ 10,72 dam oce Bw 9.010989011 MHz
T2 1 821.23776 MHz 10.17 dBm T2 1 B823.5155 MHz 10.66 dBm
L JU J L JL J e

Low Channel / 5MHz / 64QAM

trum 532
Ref Level 00 dBm  Offset 1 dB RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 14.12 dBmy|
. B20.1510 MHz
B 7 occ Bw 13.486513487 MHz
1 . A ]
_ i o e P =
o '¥
10 df
20 f
o e | A
60 df
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 820.151 MHz 14.12 dom
T 1 814.7567 MHz 10.13 dam oce Bw 13.485513487 MHZ
T2 1 828.2433 MHz 9.32 dBm
L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

m 2 m 2
Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
I TN 13.20 dBm TN 14.71 dBm
. 81923780 MHZ - B18.16680 MHZ
| TDce B 1.099300699 MHz o 2.727272727 MHZ]
o - T Tnf g
wd e 10d LaZ
7
/
o 7 N 0 das T
\ / \
10 df - -10 df
™,
20 -20
™ /
/ /
-an d 4 a0 d a
/ A o [
A e WA e ) —_—
-50 -50
60 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz 9.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 819.2378 MHz 13.20 dém [ 1 16,1668 MHz 14.71 dem
T 1 818.45734 MHz 7.23 darm oce Bw 1.099300699 MHz T 1 817.53936 MHZ 3,29 dBm oce Bw 2727272727 MHz
T2 1 819.55664 MHz 4.73 dBm T2 1 B20.36663 MHz 8.51 dBm
L JU ] e L JU ] e
il m il
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.23 dBm mi1] 13.92 dem
. 52071800 MHZ - B15.3640 MHz
Occ Bw M1 +.485514486 MHZ| occ Bw 8.971028971 MHz|
. A - - B AN A U P B
w04 - DU P . | n
¥ \
o i |
1
/ !
d |
-10 — t
/ \
20 R
/ Y
f \
/ e S
-50 -50
-60 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 820.718 MHz 13.23 dém [ 1 B15.364 Mz 12.92 dem
T 1 816.75225 MHz 5.78 dam oce Bw 4,485514486 MHZ T 1 814,524 MHZ 3,41 dBm oce Bw 8.971028971 MHz
T2 1 821.23776 MHz 8.02 dBm T2 1 B823.4055 MHz 8.47 dBm
L JL

Low Channel / 15MHz / 256QAM

trum 52
Ref Level 00 dBm  Offset 1 dB RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 12.21 dBmy|
2 827.0740 MHz
occBW M1 13.396603397 MHz
L £ x| 12
10 df g < v Yy
R |
7 lu
10 df -
/
-20 7
-a0d e N Wwe
60 df
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 827.074 MHz 12.21 dém
T1 1 814.8167 MHz 6.80 dBm occ Bw 13.395603397 MHZ
T2 1 828.2133 MHz 7.86 dBm
L JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

Emission masks — In-band emissions

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectrum

=)

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Sweep

Spectrum

SGL Count 100/100

Ref Level 23,00 dém Offset 11.20 db

Mode Sweep

@ 1Rm AvgPwr

20 dBimit-Gheek
P<20(
10 dBm

0 dem

-10 dem:

=20 dBm

=

-30 dBm

R

-40 dBm

i it
-50 dBm

-60 dim:

-70 dBy

-60 dBm

-70 dem:

CF 814.7 MHz

5601 pts

Span 6.0 MHz

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 24.48 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 24.44 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Range Low | RangeUp RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100,000 kHz 813.96196 MHz -13.20 dBm -37.68 db -0.20 d& -3.000 MHz | -737,500 kHz | 100.000 kHz 822.53625 MHz ~41.00 dBm 65.44 db -28.00 dB
-737.500 kHz -700.000 kHz 300.000 Hz 813.99196 MHz -34.68 dBm -59.16 dB -14.68 dB -737.500 kHz -700.000 kHz 300,000 Hz 822.56411 MHz -66.69 dBm -91,13dB -46.69 dB
700.000 kHz | 737.500 kHz | 300.000 Hz 815.40804 MHz -66.50 dBm -90.97 dB -26.50 dB 700.000 kHz | 737.500 kHz | 300,000 Hz 824.00589 MHz 35.21 dBm 50,65 dB 1521 dB
737.500 kHz 3.000 MHz | 100,000 kHz 815.49803 MHz -41,25 dBm -565.73 dB -28.25 dB 237.500 kHz 3.000 MHz | 100.000 kHz 824.05518 MHz Z13.18 dBm 62 db 018 dB
R ——
i ] ) o N ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Sweep

SGL Count 100/100

Ref Level 23,00 dém Offset 11.20 db

Mode Sweep

[@1rm AvgPwr

20 dBinmit-Gheek

P< 200
10 dBm

0 dBm

[T

—

-10 dem:

=20 dBm

Tl

i

-30 dBm

A WWNWMWMAMh

e
i

AT

-50 dBm

-50 dBm

-60 dBm

-60 dBm

-70 dBm

CF 814.7 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 23.50 dBm

standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

-70 dem:

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 23.49 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.95447 MHz -17.32 d8m -40.82 d8 -4.32 d8 -3.000 MHz | -737.500 kHz | 100.000 kHz B822.55339 MHz -16.70 dbm 40,20 db -3.70dB
737500 kHz | -700.000 kHz | 300.000Hz | 813.99196 MHz 41,71 dBm -65.21 dB -21.71 de 737500 kHz | -700.000 kb | 300000 Hz | B22 50106 MHz 4141 dBm 5400 dB D141d8
700,000 kHz | 737500 kHz | 300000 Hz | 81540482 MHz 41,60 dBm -65.10 de -21.60 d8 700000 kHz | 737.500 ke | 300000H: | B24 00696 MHz 42,05 dBm 8554 dB 22105 dB
237500 kHz 3.000 Wbz |_100.000 kHz |_B15.45303 MHz =19.84 dBm =43.34 d& .54 8 737,500 kHz 3.000 MHz | 100.000 kHz | 824.04125 MHz -16.40 dBm -39.90 d8 -3.40 dB
T
)i i )
Datea: 1 03
TEL : 886-3-327-3456 Page Number 1 A2-12 of 37

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur = pectru o
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23.00 dBm  Offset 11.20 dB Mode Swesp
SGL Count 1007100 SGL Count 100/100
@ 1Rm AvgPwr [@1rm AvgPwr
Yy : 20 dBimit Gheek T
p<20
,F\M\ 10 dBm {A\'
| [
- L 0 der 1
[
I
\.\ -10 dém /. 7
fdl -20 dem .“
‘ AN
4 L\ -30 dBm 7
40 dBm
WWW Tl peetid] N e K s ittt [
50 dam & S0 dém n
-60 dBm -60 dBm
70 dem 70 dem u
CF B14.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 23.88 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 23.86 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangelow | Range Up RBW Frequency | Power Abs PowerRel |  ALimit Range Low | Range Up RBW Frequenc | PowerAbs | PowerRel |  Alimit |
-3.000 MHz | -737.500 kHz _100.000 kHz 513.95018 MHz -15.08 dem -38.55 a8 -2.08 dB -3.000 MHz  -737.500 kHz 100,000 kHz §22.55875 MHz ~41.10 dBm 64.96 d8 28.10 d&
-737.500 kHz | -700.000 kHz  300.000 Hz 813.99625 MHz -36.02 dém -59.90 d& -16.02 d& -737.500 kHz | -700.000 kHz | 300.000 Hz 822.58232 MHz -66.80 dBm -90.66 d& -46.80 dB.
700.000 kHz 737500 kHz | 300.000 Hz 81540375 MHz -67.89 dgm -91.76 d& -47.89 dg 700.000 kHz 737.500 kHz | 300.000 Hz 824.00696 MHz -35.80 dBm 5067 d8 -15.80 d&
737,500 kHz 3,000 MHz | 100.000 kHz 815.73263 MHz -40.32 dém -64.20 dB -27.32 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04125 MHz -13.35 dBm -37.21d8 -0.35dB
i J il ] (]
Date: 1.SE 0 12:46

. SEP

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 deém  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Caunt 100/100
@ 1Pm AvgPwr [@1rm AvgPwr
20 dBeHFheee ‘ 20 dBiiGheet F
P<20 P<20(
10 dem ,_»«m\ 10dém [ ——
0 dér f T 0 dBm } 1‘
10 dBm I ‘ -10 dBm
¥
-20 dem Il it -20 dBm B [\
30 dBm - ! . 30 dem MMW
0 demr LTI 40 pB e i TV
50 dam 50 dem
60 dem 50 derm
-70 dBm -70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.50 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 22.72 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
3.000 MHz | -737.500 kHz __100.000 kHz | 613.95232 MHz -18.76 dem 1.6 dB =.76 dB ~3.000 MHZ 737 500 kiz | 100.000 iz | B22.56196 Mz ~16.46 dom =516 dE =46 08
737,500 kHz | -700.000kHz | 300.000Hz | B13.99411 MHz 41,60 d8m -64.19 de -21.69 dB 737500 kHz | -700.000 kb | 300000 He | B22 50304 MHz 4154 dBm 5425 dB 215adp
700,000 kHz 737.500 kHz 300.000 Hz 81540696 MHz -41.54 dém -64.04 dB -21.54 dB 700,000 kHz 737,500 kHz 300,000 Hz B24.00696 MHz -41.66 dBm 64,38 dB 2166 dB
EFTETIEH 2.000 Wbz 1_100.000 khiz |__B15.45196 MHz =16.25 dBm =40.75 d& 5.25d8 737,500 kHz 3.000 MHz | 100.000 kHz | 824.05625 MHz -19.33 dBm 42,05 da -6.33 dB
T
I 1 P
Data: 1 02:14:22 03:17:35
TEL : 886-3-327-3456 Page Number 1 A2-13 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur = pectru o
Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep Ref Level 23.00 dBm  Offset 11.20 dB Mode Swesp
SGL Count 1007100 SGL Count 100/100
@ 1Rm AvgPwr [@1rm AvgPwr
20 dB SR : 20 dBimit Gheek r
P20/ P<20
10 dBm f‘ry\' 10 dBm !
0 der \ 0 der fi \
-10 dem \‘, -10 dBm /{ i
-20 dam \ -20 dem 7 h
\..t T
-30 dBm W"’ 7 H -30 dem f YA L
-40 dam Ml.'. -40 dem z
R lam o s - Ay A Wy rV\\J.“
50 dem 50 dBm—
-60 dBm -60 dBm
70 dBm 70 dBm
CF B14.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 22.51 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 22.66 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangelow | Range Up RBW Frequency | PowerAbs | PowerRel | Alimit Range Low | Range Up RBW Frequenc | PowerAbs | PowerRel |  Alimit |
-3.000 MHz -737.500 kHz | 100.000 kHz 813.95554 MHz -14.08 dBm -36.59 dB -1.08 dB -3.000 MHz -737.500 kHz | 100,000 kHz 822.42377 MHz -43.17 dém -65.83 d8 -30.17 d&
-737.500 kHz | -700.000 kHz  300.000 Hz 813.99304 MHz -37.38 dém -59.89 dB -17.38 dg -737.500 kHz | -700.000 kHz | 300.000 Hz 822.56625 MHz -68.74 dBm -91.40 d& -48.74 B
700.000 kHz 737500 kHz | 300.000 Hz £15.40482 MHz -68.97 dgm 5148 d8 -43.97 dg 700.000 kHz 737.500 kHz | 300.000 Hz 824.00696 MHz -36.82 dBm 5048 d8 -16.82 de
737,500 kHz 3,000 MHz | 100.000 kHz 81557730 MHz -42.37 dBm -64.88 dB -29.37 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04018 MHz -14.01 dBm -36.67 dB -1.01dB
i J il ] (]

=: 1.SEP 0d4:32:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Sweep

Ref Level 23,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Sweep

(@ 1Rm AvgPwr ®1Rm AvgRwr
ok r 20 dBit3hack s
P<20C
10dem A i,
s
’ MM\ 0dBm f
1 \ -10 dBm I \
‘ -20 dem ‘,,* L\‘
"\’ 30 dem -
) W LTI
L WW o ~40 dem A Ml iy
i S i * W""“‘W
-50 dBm
-60 dBm
70 d&m 70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.41dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.59 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.96089 MHz -19.05 d8m -40.45 d8 -6.05 dB -3.000 MHz | -737.500 kHz | 100.000 kHz 822.55447 MHz -19.43 dbm 41,02 db 6.43 db
737500 kHz | -700.000 kHz | 300.000Hz | B13.99196 MHz 43,36 dBm -64.77 dB -23.36 dB 537500 kHz | -700.000 kHz | 300,000 Hz 822 50106 MHz ~42.85 dBm 6444 db 22.85 dB
700.000 kHz 737.500 kHz | 300.000 Hz 81540696 MHz -43.12 dém -64.52 d8 -23.12 8 700,000 kHz 737.500 kHz | 300.000 Hz 824,00589 MHz -42.89 dBm 64,40 dB -22.89 dB
237500 kHz 3.000 Wbz |_100.000 kHz |_B15.45410 MHz =22.50 dBm =43.91de 9.508 737,500 kHz 3.000 MHz | 100.000 kHz | 824.04339 MHz -19.86 dém 41,45 d8 -6.86 dB
T
) i )
Datea: 1 03
TEL : 886-3-327-3456 Page Number 1 A2-14 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur mr || Spectrum 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit §heck Haks Limit Gheck HAES
20 dBm 22 20 cBm 2
10 dBm 10 dBm {""‘“\
o 0 dem } 1
-10 dBm -10 dBm )]
20 dam / 20 dBm v
!
-30 dBm }j 30 dBm IIV M
-40 dem U’J 40 dBm w‘
50 dBm T o 50 dem el M jj - h"’ e
- P oy LAl e - o vl W Tt T E——
-0 dam ‘7‘ 80 dBm ‘F\‘
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_19.47 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz T Power 19.54 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000MHz | -737.500kHz | 100.000kHz | 813.95554 MHz -16.92 dBm -36.40 dB -3.92 dB -3.000 MHz | -737.500 kHz | 100.000 kHz | B22.36057 MHz 4764 dBm 57.18 dB 34.64 0B
737,500 kHz | -700.000kHz | 300.000Hz | B13.99196 MHz 40,47 dBm -59.04 dB -20.47 dB 37500 ke | 700000 kH | 300000 He | B22 59525 My 456 dom 410d8 Sats db
700000 kHz | 737.S00 kHz | 300,000Hz 181541962 Miz ~74.28 dém -93.75.d8 -54.28 08 700000kHz | 737.500kHz | 300.000Hz | B24.00696 MHz -41.06 dém 6060 dB -21.06 de
737.500 kHz 3.000 MHz | 100.000 kHz | 815.51586 MHz 47.23 dBm -66.70 dB -34.23 dB 337 500 kHz 3.000 Mz | 100,000 ki | o4 04765 M. S16.05 dbm 3B S LE
T
) i )

2: 16.SEP.2022 19:12:

16.SEP

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm

Spectrum

Offset 11.20 dB Mode Sweep Ref Level 20,00 dém Offset 11.20 db Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr [@1Rm Avgrwr
Limit $heck HaFs Limit Gheck HaBs
20 dBm 22 20 dBm 2
10 dem 10dBm
AR e A, AN Pt o e
od " ] 0 dém J M\\
-10 dBm L -10 dBm f i
\
| ; X 20 dém | |
sl [*vran, 40 dBm il s \'\—»m.“_‘
N “M”W o
o =0 dBmn ,L,.W A "
T ¥y d W i)
-60 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz |||{ GF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_19.39 dbm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 19.69 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz |_100.000 kHz | 613.96196 MHz 54.56 dbm —43.95 db -11.56 0B 3 500 ME 737 500 K| T90.000 Fie | 622 55766 I T 255 B 6705
737500 kHz | -700.000kHz | 300.000Hz | B13.99196 MHz -44,98 dBm -64.37 dB -24.08 dB 37500 ke | 700000 kH: | 300000 He | B22 59196 My =28 dBm e 0s b oo
700000 kHz | 737.S00 kHz 300,000 Hz 181540504 Miz ~49.41 dém -64.80 dB -25.41 08 700000kHz | 737.500kHz | 300.000Hz | B24.00589 MHz -45.44 dém 65.12d8 2544 d8
Z37500: 3,000 MHz 1_100.000 kHz 181543911 Mz 2L74 e 4L13dp 9.7+ db 737.500 kHz 3.000 MHz | 100.000 kHz | 824.05089 MHz 32.06 dém 4174 dB -9.06 dB
T
I it i
16
TEL : 886-3-327-3456 Page Number : A2-15 of 37

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o |l Spectrum 7
Ref Level 23.00 dBm  Offset 11,20 dB Mode Sweep Ref Level 23,00 d8m  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr @ 1Rm AvgPwr
T r 20 cBimi-Ghoek ;
m P< 200 ,’"\[
H 10 dBm [ ,
’ l 0 dby
l | " [
: ! -10 dBm. | 1‘
[ [ 1
! 20 dem | ]
\K -30 dem f‘"ﬂ 5‘
7 i \
’f\wa’ e 40 dem T ¥
MM" e Wl Lt T o " b P At A P T Mo
50 dem 50 dem
-60 dBm -60 dBm
70 dem 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_24.10 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz T Power 24.27 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
_Rangelow | Rangelp | _RBW Fraquency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-5.000 MHz 1338 MHz | 100.000kHz | B13.96161 MHz -18.86 d&m -40.96 dB -3.86 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | B20.86875 MHz 4170 dBm 5547 db 2870 dB
=1.538 H2 -1.500MHz | 300.000Hz | B13.99911 MHz -39.24 dBm -63.34 db -19.24 dB -1.538 MHz -1.500 MHz | 300,000Hz | B20.99732 MHz -67.13 dBm 91,39d8 -47.13dB
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz -67.18 dém -91.27 dé -47.18 d@ 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -38.52 dBém 62,79 dB -18.52 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.17411 MHz -42.01 dBm -66.11 dB -26.01 dB 1538 MHz 5300 Mie | 100,000 ke | o4 04911 MHs 451 dBm o b TR
T
I 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Sweep

Ref Level 23,00 dém
SGL Count 100/100
(@ 1Rm AvgPwr

Offset 11.20 dB Mode Sweep

20 dBinmit-Gheek ¥
P< 200
10 dBm

0 dBm

I

-10 dem:

20 dem 4

-30 dBm &

-50 dBm

40 B

-60 dBm

-50 dBm

-70 dBm

-60 dBm

CF 815.5 MHz

-70 dem:

5601 pts

standard: None
Tx Bandwidth 3.000 MHz

Span 10.0 MHz

Spectrum Emission Mask

Tx Power 23.44 dBm RBW 30.000 kHz

CF 822.5 MHz
Spectrum Emission Mask
Tx Power 23.58 dBm

5601 pts
Standard: None
Tx Bandwidth 3.000 MHz

Span 10.0 MHz

RBW 30.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 813.95804 MHz -18.59 d8m -42.04 d8 -5.59 d8 -5.000 MHz -1.538 MHz | 100.000 kHz B20.94511 MHz -20.23 dbm 4381db 7.23dB
-1.538 MH2 -1500MHz 1  300.000 Hz 813 99732 MH2 -43.11 d2m -66.55 dB -23.11d8 -1.538 MHz -1.500 MHz | 300,000 Hz 820.99732 MHz -42.74 dBm -66.32 dB 22.74 dB

1.500 MHz 1,538 MHz | 300.000 Hz 817.00089 MHz -42.72 dém -66.16 d8 -22.72 o8 1.500 MHz 1.538 MHz | 300,000 Hz 824,00089 MHz -42.92 dBm 66,50 dB -22.92 dB
1,538 WH2z S.000MHz |_100.000 kHz |_B17.07411 MHz =19.62 dBm =43.06 d& S.5208 1.538 MHz 5.000 MHz | 100.000 kHz | 824.03839 MHz -17.43 dem 41,01 d8 -4.43 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26

/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrur o] Spectrum 7
Ref Level 23.00 dBm  Offset 11,20 dB Mode Sweep Ref Level 23,00 d8m  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr @ 1Rm AvgPwr
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-60 dBm -60 dBm
70 dem 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_23.35 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 23.60 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz 1338 MHz | 100.000kHz | B13.96161 MHz -15.55 d&m -38.89 dB -2.55 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | 82091675 MHz 42,65 dBm 56,25 db 23.65 dB
=1.538 bz -LSOUMHz | J00.000Hz | 81359911 MHz -29.36 cm -62.71 db -19.36 di -1.538 MHz -1.500 MHz | 300.000Hz | B20.97768 MHz 71.04 deém 9464d8 51.04de
1.500 MHz 1598 MHz | 300.000Hz |  817.02411 MHz -70.88 dém -94.23 d8 -50.88 d& 1.500 MHz 1.538 MHz | 300.000Hz | 824.00089 MHz -39.70 dBm 63.30 dB -19.70 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.09554 MHz -42.56 dBm -65.91 dB -29.56 dB 1538 MHz 5300 Mz | 100,000 ks | o4 05268 M. 17 16 dBm b SR
T
I 1 i
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Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset
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Ref Level 23,00 dém Offset 11.20 db
SGL Count 100/100

Mode Sweep
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5601 pts Span 10.0 MHz

Spectrum Emission Mask
Tx Power 22.51 dBm

Range Low |

standard: None
Tx Bandwidth 3.000 MHz
| RBW |

RBW 30.000 kHz

CF 822.5 MHz 5601 pts

Span 10.0 MHz

Spectrum Emission Mask
Tx Power 22.61dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

Range Up Fraguency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 813.95982 MHz -23.18 dBm -45.69 d8 -10.18 d8 -5.000 MHz -1.538 MHz | 100.000 kHz B20.95625 MHz -21.94 dbm 4455 dB -8.94dB
-1.538 MH2 -1500MHz 1  300.000 Hz 813 99732 MH2 -44.68 d2m -67.19 dB -24.68 dB -1.538 MHz -1.500 MHz | 300,000 Hz 82099911 MHz -44.56 dBm 67.17 db -24.56 dB
1.500 MHz 1,538 MHz | 300.000 Hz 817.00268 MHz -43.99 dém -66.50 d& -23.00 8 1.500 MHz 1.538 MHz | 300,000 Hz 824,00268 MHz -44.14 dBm -66.75 dB 24.14 dB
1,538 WH2z S.000 Wbz |_100.000 kHz | _B17.05446 MHz =21.96 dBm ~44.46 & 2.9608 1.538 MHz 5.000 MHz | 100.000 kHz | 824.04196 MHz -20.07 dem 42,68 d8 -7.07 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrur o] Spectrum 7
Ref Level 23.00 dBm  Offset 11,20 dB Mode Sweep Ref Level 23,00 d8m  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr @ 1Rm AvgPwr
T } 20 cBimi-Ghoek ;
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! 20 dem | ’g
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70 dem 70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz ) ||l GF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.34 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 22.69 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81395962 MHz -18.41 d8m -40.75 dB 5.41 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | B20.70982 MHz 4144 dBm 64,13 dB ~28.44 dB
=1.538 bz -LSOUMHz | 300.000Hz | 81359911 MHz ~42.05 cem -64.38 db -22.05 di -1.538 MHz -1.500 MHz | 300.000Hz | B20.97054 MHz -71.58 deém 942648 5158 de
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz 7163 dém -93.96 dé -51.63 dB 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -41.69 dBm 64,39 dB -21.60 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.99375 MHz -45.33 dBm -67.67 dB -32.33 dB 1538 MHz 5300 Mz | 100,000 ke | o4 03939 M. 454 dBm b NI
T
I 1 i
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Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100
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Span 10.0 MHz

Spectrum Emission Mask
Tx Power 21.59 dBm

standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

CF 822.5 MHz

5601 pts

Span 10.0 MHz

Spectrum Emission Mask

Tx Power 21.57 dBm

Standard: None

Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 813.94018 MHz -24.85 dém -35.44 d8 -11.85 d8 -5.000 MHz -1.538 MHz | 100.000 kHz 820.95161 MHz -23.97 dBm 45,55 dB -10.57 dB
-1.538 MH2 -1500MHz 1  300.000 Hz 813 99732 MH2 -45.96 d2m -67.54 dB -25.06 dB -1.538 MHz -1.500 MHz | 300,000 Hz 820.99732 MHz -45.29 dBm -66.86 dB -25.29 dB
1.500 MHz 1538 MHz | 300.000 Hz £17.00089 MHz -44.84 dém -60.43 dé -24.84 dB 1.500 MHz 1.538 MHz | 300,000 Hz 824.00089 MHz -45.15 dBm -66.73 dB -25.15 dB
1,538 WH2z S.000MHz | _100.000 kHz |_817.04311 MHz =2276 dBm =44.35 d& 9.7608 1.538 MHz 5.000 MHz | 100.000 kHz | 824.03839 MHz -20.90 dem 42,48 d8 -7.90 dB
.
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LTE Band 26 / 3MHz / 256QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB

Spectrur || Spectrum L2

Ref Level 30.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Count 100/100

@ 1Rm AvgPwr @ 1Rm AvoPwr
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CF 815.5 MHz 5601 pts Span 10.0 MHz CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 18.82 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 19.29 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U, REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 813.94732 MHz -25.69 dBm -44.51 d8 -12.59 d8 -5.000 MHz -1.538 MHz | 100.000 kHz 519.94018 MHz 5422 dbm 7352 db -4122 dB
-1.538 MH2 -1500MHz 1  300.000 Hz 813 99732 MH2 -45.73 d&m -64.55 d@ -25.73 d@ -1.538 MHz -1.500 MHz | 300,000 Hz 820.99375 MHz -79.77 dBm -95.06 d8 59.77 dB
1.500 MHz 1,538 MHz | 300.000 Hz 817.01696 MHz -80.25 dém -99.07 d& -60.25 dé 1.500 MHz 1.538 MHz | 300,000 Hz 824,00268 MHz -45.97 dBm -65.27 dB 25.97 dB
1.538 MHz 5.000 MHz | 100.000 kHz £18.06518 MHz -53.39 dém -72.21 dB -40.39 dB 1538 MHz 5.000 MHz | 100.000 kHz 82403530 MH2 21 60 dBm o db 360 dB
\
) i )
Date: 16.SEFP.2022 19:17:21
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrur Spectrum L

Ref Level 30.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 20,00 dém Offset 11.20 db Mode Sweep
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CF 815.5 MHz 5601 pts Span 10.0 MHz CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.47 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 19.50 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U, REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 813.96161 MHz -23.19 dBm -42.67 d8 -10.19 d8 -5.000 MHz -1.538 MHz | 100.000 kHz B20.95445 MHz -25.37 dbm 4487 db -12.37 dB
-1.538 MH2 -1500MHz 1  300.000 Hz 813 99732 MH2 -48.08 d2m -67.55 d@ -28.08 dB -1.538 MHz -1.500 MHz | 300,000 Hz 820.99732 MHz -47.70 dBm -67.20 dB -27.70 dB
1.500 MHz 1,538 MHz | 300.000 Hz 817.00268 MHz -47.34 dém -66.82 d8 -27.34 08 1.500 MHz 1.538 MHz | 300,000 Hz 824,00089 MHz -47.27 dBm 66,78 dB 27.27 dB
1,538 WH2z S.000 Wbz |_100.000 kHz |_817.03530 MHz =23.36 dBm =42.93 d& =10.36 dB 1.538 MHz 5.000 MHz | 100.000 kHz | 824.04554 MHz -25.35 dBm 44,85 d8 -12.35 dB
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 23.00 dBm  Offset 11,20 dB Mode Sweep Ref Level 23,00 d8m  Offset 11.20 de Mode Sweep
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CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_24.14 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 23.98 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel |  aLimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.533MHz | 100.000kHz | B13.96116 MHz -17.72 d&m -41.86 dB -+.72 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B15.17766 MHz ~45.87 dBm 60,85 db ~32.87 dB
=2.538 4H2 -2.500MHz | 300.000Hz | B13.99866 MHz -40.60 dBm -64.74 db -20.60 dB 2.538 MHz -2.500 MHz | 300,000Hz | B18.96652 MHz 71.78 dBm 95,76 d8 -51.78.dB
2.500 Mz 2538 MHz | 300.000Hz1 819.02000 MHz 7161 d8m -95.75 d8 -S1.61de 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -42.48 dBm -66.46 dB -22.48 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 820.82877 MHz -45.13 dBm -63.27 dB 3213 de 5538 MHz 3500 Mz | 100,000 ki | o4 04420 M. o Eadbm a5 db e B4
T
I - 1 i
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_23.53 dbm T+ Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 23.54 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | 81393436 MHz -24.76 dBm -48.29 dB -11.76 dB ~7.500 MHz ~2.538 MHz | _100.000 kHz | 818.95312 MHz 23.14 dém 46,67 dB ~10.14 dB
=2.538 4H2 2500MHz | 300.000Hz] B813.99866 MHz =7.51 dBm -71.05 de -27.51 d8 2.538 MHz -2.500 MHz | 300,000 Hz | B18.99866 MHz -47.20 dBém 70,74 d8 -27.20d8
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz -40.74 ddm -70.28 dé -26.74.d8 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -47.19 dBm 70.73 dB -27.19 dB
CEELTLEH e Bl D00770 HE =23.45 dBm =46.96 d& =10.45d8 2.538 MHz 7.500 MHz | 100.000 kHz | 824.04956 MHz 22,07 dBm 4561 dB -0.07 de
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 /

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_23.36 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 23.26 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U, RBW | Frequency | Powerabs | PowerRel | ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | B813.95848 MHz -18.24 dBm -41.60 dB -5.24 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B15.01152 MHz ~41.02 dBm 54,28 dB ~268.02 dB
=2.538 Mz “2500MHz | J00.000Hz | 81359906 MHz ~42.26 cBm -65.62 db -22.26 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.06384 MHz 71.47 deém 9473 d8 51.47 de
2.500 Mz 2538 MHz | 300.000Hz| 819.03348 MHz 71,40 dgm -94.76 d8 -51.40 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -41.84 dBm -65.10 dB -21.84 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 822.95096 MHz -41.00 dBm -65.26 dB -28.90 dB 5538 MHz 3500 Mz | 100,000 ki | o4 03984 MH. 2072 dbm 6 db 7o dp
) J [ i )
Date: 1.SEP.2022 Date 1. 03
Spectru u%,:' Spectrum
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.49 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 22.53 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | 81396116 MHz -23.68 dBm -46.17 dB -10.68 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.94776 MHz 23,54 dBm 46,08 db ~10.54 dB
=2.538 Mz “2500MHz | J00.000Hz | 81359966 MHz 48,79 cBm =71.28 db -28.79 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.99866 MHz -48.74 dém 71z8d8 2874 de
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz -48.04 ddm -70.54.d8 -28.04 dB 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -48.39 dBm 70,92 dB -28.30 dB
CEELTLEH e e Bl D.00E0C =23.56 dBm =46.08 d& =10.56 8 2.538 MHz 7.500 MHz | 100.000 kHz | 82403884 MHz -24.24 dBm 46.77 dB -11.24 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 / 5MHz / 64QAM
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Tx Power 22.46 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Rangelow | Rangeup RBW Fraquency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.95044 MHz -23.68 dBm -46.11 d8 -10.58 dB -7.500 MHz -2.538 MHz | 100.000 kHz 815.02492 MHz -45.65 dbm 66,11 db -32.65 dB
-2.538 MH2 2500 MHz 1  300.000 Hz 813 99966 MH2 -43.62 d2m -66.06 dB -23.62 dB -2.538 MHz -2.500 MHz | 300,000 Hz 81897723 MHz -71.89 dBm 94,35 d8 51.89 dB
2.500 MHz 2,538 MHz | 300.000 Hz 819.00037 MHz -71.85 dém -94.29 d8 -51.85 d8 2.500 MHz 2.538 MHz | 300,000 Hz 824,00134 MHz -42.81 dBm -65.27 dB 22.81 dB
2,538 MHz 7.500 MHz | 100.000 kHz 820.71623 MHz -45.57 dém -68.00 d& -32.57 dB 5,538 MHz 3°500 MHz | 100.000 kHz 82406206 MH2 2105 dBm 5 db “8.05 db
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t, IR . b gLl
<40 dam e b stz || <40 cem WVWWWWA ST N P—
-50 dem 50 dBm
60 dem 50 dBm
70 dem 70 dBm.
CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.56 dBm T+ Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.62 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz |  613.54508 MHz -26.95 dBm -48.51 dB -13.95 d& 7.500 Mz ~2.538 Mz | 100.000 KMz | B16.95044 Mz ~25.60 dBm 4722 dB ~12.60 dB
=2.538 Mz “2500MHz | J00.000Hz | 81359966 MHz =49.53 cBm =71.09 db -29.53 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.98527 MHz -50.09 dem 7171de -30.09 de
2,500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz -49.40 ddm -70.96 dé -20.40 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -49.93 dBm 71,55 dB -20.93 dB
2538 MHz 7.500 MHz 1_100.000 kHz J__619.04152 Hz 223,80 b 540 db -10.90 08 2.538 MHz 7.500 MHz | 100.000 kHz | 824.04420 MHz -35.15 dBém 4677 dB -12.15 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1D2409D

LTE Band 26 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.20 db
SGL Count 100/100

Mode Sweep

@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit Fheck PAES Limit ¢heck PAES
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CF 816.5 MHz
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Span 15.0 MHz
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CF 821.5 MHz

5601 E[S

aean 15.0 MHz

standard: None
Tx Bandwidth 5.000 MHz

Spectrum Emission Mask
Tx Power 19.15 dBm

RBW 50.000 kHz

]" 1

SEP.

Date: 16. 2022 19:

Standard: None
Tx Bandwidth 5.000 MHz

Spectrum Emission Mask
Tx Power 19.30 dBm

RBW 50.000 kHz

Range Low Range U, REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.94240 MHz -27.31.dBm -46.47 d8 -14.31 d8 -7.500 MHz -2.538 MHz | 100.000 kHz B18.22965 MHz -55.28 dbm 74,58 db -42.28 dB
-2.538 MH2 2500 MHz 1  300.000 Hz 813 99966 MH2 -47.60 d2m -66.84 dB -27.69 dB -2.538 MHz -2.500 MHz | 300,000 Hz 818,98259 MHz -80.89 dBm -100.19 dB -60.89 dB
2,500 MHz 2.538 MHz | 300.000 Hz 819.01473 MHz -80.90 dem | -100.06 dB -60.20 d& 2.500 MHz 2538 MHz | 300,000 Hz 824.00134 MHz 47 .45 dBm 66,75 db 27.45 dB
2.538 MHz 7.500 MHz | 100.000 kHz 820.83145 MHz -53.37 dBm -72.53 dB -40.37 dB 2538 MHz 2500 MHz | 100,000 kHz 824.03884 MHz 28.04 dBm

i

16.SEP

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm AvgPwr
Limit §heck PABS Limit fheck PABS
20 dBm 22 20 dBm 2
10 dBm 10 dBm
od : - \ 0 dBm f o 1
-10 dem [ \ -10 dBm I ‘
\‘ 20 dBm I l
L 30 dem
) -40 dBm
Ay T b e L w“_." Fmmin b,
" .*MW Sy e T T ekl e
bt
B -60 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz ) ||| GF 821.5 MHz 5601 pts §pan 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_19.46 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz T Power 19.51 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | 81396116 MHz -27.48 dBm -46.94 dB -14.48 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.92097 MHz 26,61 dBm ~46.12 dB -13.61d8
=2.538 Mz “2500MHz | J00.000Hz | 81359966 MHz -52.24 cBm =71.70 db -32.24 dB -2.538 MHz -2.500 MHz | 300.000Hz | B18.99866 MHz -52.13 deém 7164d8 -32.13de
2.500 Mz 2538 MHz | 300.000Hz| 819.00134 MHz 5161 d8m -71.07 d8 -21.61d8 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -52.09 dBm 71,60 dB -32.00 dB
2.538 Mz Z300 MHz 1100000 khiz |__B19.00778 MHz =27.75 dBm =47.21de -14.75 dB 2.538 MHz 7.500 MHz | 100.000 kHz | 82403884 MHz -26.80 dBm 46,31 d8 -13.80 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2409D

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

o= ectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Sweep

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.20 d8

Mode Swesp
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-10 dBm

-20 dem

=30 dBm:

-40 dem:
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-70 dBy

-60 dém

-70 dBém

CF 819.0 MHz

5601 pts

Span 20.0 MHz CF 819.0 MHz

5601 pts

Span 20.0 MHz

Spectrum Emission Mask
Tx Power 23.62 dBm

Standard: None

Tx Bandwidth 10.000 MHz

Spectrum Emission Mask
RBW 100.000 kHz

Tx Power 23.75dBm

Standard: None

Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low | Range Up RBW Frequency | PowerAbs | PowerRel |  ALimit | Rangelow | RangeUp | RBW Frequenc | PoweraAbs | PowerRel |  Alimit |
-10.000 MHz -5.038 MHz | 100,000 kHz 813.93213 MHz -31,30 dBm -54.93d8 -18.30 dB -10.000 MHz -5.038 MHz | 100,000 kHz 809.52698 MHz -45.86 dBém -69.61 d8 -32.86 dB
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99437 MHz -53.83 dBm -77.45 dB. -33.83 dB -5.038 MHz -5.000 MHz 300,000 Hz 813.99813 MHz -72,07 dBm -95.82 dB -52.07 dB.
5.000 MHz 5.038 MHz 300.000 Hz 824.03188 MHz -72.01 dBm -95.64 d& -52.01 dB 5.000 MHz 5.038 MHz 300.000 Hz 824.00563 MHz -53.70 dBm -77.45 dB -33.70 d&
5.038 MHz 10.000 MHz | 100,000 kHz 824.46444 MHz -45.77 dBm -69.39 di -32.77 dB 5.038 MHz 10.000 MHz | 100,000 kHz 824.03929 MHz -30.79 dBm -54.54 dB -17.79 dB
Il ) 1 J L]
Date 22 03: Date: 1 03:
Lowest Band Edge / Full RB
pectrum nvn
Ref Level 23.00 dém Offset 11.20 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dBimri-gheek +
P<200
10 dB
v " s -
0 e [ 11
-10 B J L
-20 dB Vﬂ ‘M
-30 dém
ettt it N
| Aorie
-50 dBém
-60 dBm
-70 dém
CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.55 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100,000 kHz 81393928 MHz -28.87 dBm -52.43 dB -15.87 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.99813 MHz -54.64 dBm -78.19 dB -34.64 db
5.000 MHz 5.038 MHz 300.000 Hz 824,00188 MHz -53.44 dBm -77.00 dB -33.44 db
5.038 MHz 10.000 MHz | 100.000 kHz 824.10002 MHz -28.75 dBm -52.30 dB -15.75 db
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